




























































































For use in Japan only!

*EBREDZLIEY THhLEAIR. T
DATFvHA—HBShlchZAEZT—
H—EZABRETTEX WG E
o Ffe HhRET—HY—EAI
ERCENT HESE. BROFET
CTEMNTHTLEHTEET, HFLLF
HHAHRFT—Y—ERETERVE

bH{EEL.

BB RO AREDEEMICTFOUR FESEICITEMES.
Rir—ib, R, R %A, BRI F SEBELTTRALSL

Ty A MEFRICIEEEEES LERELICE,

CIEEE

£-00810-91118, MIAEE ) 2V THIWASEEL,

@ (R3O RIRED

=& ITIATHS | EFE0E (300/+#) ZThBVE
EhiE, BEEfcRir—L -ty RasRickdoi
XEBRIFWLES

@ (#2=vh—FoTHBEZED
AZvhH—FECHADRES. AR CEESHMMOOE

BlEBELEBVET:

CTRAXEREERIR—L—TEY

AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE
When purchasing Tamiya replacement parts, please take or Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES
send this form to your local Tamiya dealer so that the paris bitte zur Unterstitzung dieses Formular mit zu Ihnem Afin de vous permetre de vous procurer des piéces de rechange
required can be correctly identified and supplied. Please ortlichen Fachh@ndler. Beziglich der An en, Tamiya, amenez cette liste 4 votre point de vente Tamiya qui ne
note that specifications, availability and price are subject to Lagerhaltung der Artikel und Preise sind manquera pas de vous renseigner. Veuillez noter que les caractéri-
change without notice. vorbehalten. stiques, disponibilité et prix peuvent changer sans avis préalable.
PARTS CODE 19805701 5mm O-Ring (MB5 x2) 50875 *1 5mm Adjuster (MB7 x8)
19335815  Lower Deck (Front, Rear) 19803014  33mm Swing Shaft (Black) (MB13 x2) 51000 Hi-Torque Servo Saver (Q Parts, MC17 x2, MC18 x1, etc.)
19006714 B Paris 19804310  2.6x5mm Truss Screw (MC3 x 51093 3x46mm Shaft (MA20 x4)
19115500 KParis 19804531  Steering Post (Blue) (MG19 x2) 51239 <1 1050 Ball Bearing (MB6 x4}
19225056 *1 Q Parts (Damper Parts) (x2) 19804194  3x10mm Socket Screw (MC7 x2) 51444 Cross Joint Set (MB9, MB15, MB16 x2)
19338168  Wheel (x2 pairs) 19805502  Free (Front) Wheel Axle (MC15 x2) 51445 Rear Wheel Axle (MB14 x2)
16275080  Urethane Bumper 19804246  5x0.5mm Spacer (MC11 x5) 51460 GV Parts (x2)
13451180 Motor Plate (MA30) 19805611  5x9mm Ball Connector (MC8 x5) 51462 52T Differential Case, Cover (MA28, MA29)
19805859  3x15mm Screw (Black) (MA2 x4) 19804641  3(5.5)x5.0mm Spacer (Blue) (MC12 x10) 51464 Differential Gasket (MA27 x4)
19485077  3x4mm Grub Screw (MAS x6) 19805763  3x10mm Hex Screw (MC6 x10) 51466 Differential Joint Cup (MA24 x2)
19805991 *1 3mm Lock Nut (Thin) (MA19 x4) 19804206 5mm Ball Connector Nut (Black) (MC9 x4) 51595 A Parts (x2)
19805818  3mm Washer (Large) (MA15 x5) 19803013  3xbx3.5mm Pipe (Black) (MC13 x4) 51598 D Parts (x2)
19804205 *4 5mm Ball Connector (Black) (MA10 x4) 19804394  2.6x10mm Binding Screw (Black) (MC5 x5) 51620 C Parts (x2)
19805853 *5 3x8mm Screw (Black) (MA3 x5) 19808189  3x8mm Flat Screw (Black) (MC4 x5) 51621 Gear Bag (GB1, GB2, GB3)
19805696 *3 3xB8mm Countersunk Head Screw (Black) (MAS x4) 19804392  3x10mm Tapping Screw (Black) (MG1 x10) 53008 1150 Ball Bearing (MA12 x4)
19808013 3x6mm Cap Screw (MA7 x2) 19805800 3x32mm Tumbuckle Shaft (Black) (MC16 x2) 53159 4mm Flange Lock Nut (Blue) (MD7 x5)
19805636 *1 3x6mm Screw (MA4 x2) 19808022 730 Ball Bearing (MC10 x4) 53445 Damper Oil Hard Set (#800, #900, #1000)
19805895  3x20mm Screw (Black) (MAT x10) 19805684 3x12mm Socket Screw (MD4 x2) 53574 *1 Damper Rod Guide, O-Ring Set (MD6 x4, etc.)
19804477  2xBmm Hex Countersunk Head Tapping Screw (MAG x10) 19808011 3x8mm Socket Screw (MD5 x2) 53576 Oil Seal (MD11 x4)
19804476  1.6x8mm Shaft (MA21 x5) 19805921 *1 Coil Spring (MD8 x2) 53587 5mm Shim Set (MB11 x10, etc.)
13450824  Counter Shaft (Black) (MA22) 19805567 Mmmlarew (MD3 x10) 53825 1 2.6mm Shaft Set (MB8, MC14 x2)
13450825 Center Shaft (Black) (MA26) 19804200  3x10mm Countersunk Head Screw (Black) (MD2 x10) 53968 5x5mm Hex Ball Connector (Black) (MB4 x5)
13451181 Idler Shaft (MA23) 19805746  3xBmm Cap Screw (MD1 x2) 54657 Silicone Oil (#3000)
19805672 *1 840 Ball Bearing (MA14 x2) 19808170 *1 Piston Rod (MD9 x2) 94392 *2 850 Ball Bearing (MA13 x2)
19442556 1510 Ball Bearing (MA11 x2) 16294011  Sponge Tape (15x150mm)
19804536  5x10x0.3mm Shim (MA17 x10) 42259 5mm O-Ring (Red) (MA18 x8)
19400796 *3 3x18mm Turmbuckle Shaft (MB10 x1) 50356 20T, 21T Pinion Gear (MA25, etc.) *1 Requires 2 sets for one model.
19804372  5x{6.4)x1.5mm Spacer (Blue) (MB12 x10) 50575 2.6x10mm Tapping Screw (MC2 x5) 2 Requires 3 sets for one model.
19804159 1 3x10mm Screw (MB1 x10) 50576 3mm Grub Screw (MA9 x10) *3 Requires 4 sets for one model.
19804286  3x6mm Countersunk Head Screw (MB2 x4) 50586 3mm Washer (MA16 x15) *4 Requires 5 sets for one model.
19808228 3x6mm Flat Screw (MB3 x5) 50588 2mm E-Ring (MD10 x15) *5 Requires 6 sets for one model.
19805776  2x9.8mm Shaft (MB9 x10) 50598 1 V Parts (x2)
@ (SEIRG O HEZE)

EARY  T422-8610 FHE HERAIE B AM-7

BASHZIY HRAZI—H—EZF
(BBLEHEEESS)

HERESEEDBOL, B,

1 054-283-0003 23V EHOCELES.
#5 03-3899-3765 (I~ AEEX)
{HARR=T—H—ERTFLA)
https://tamiya.com/japan/customer/

BRI WELET,

R/C M-08 CONCEPT &+ — % k

ITEM 58669

www.famiya.com

o7 il RS (B E) 12201 9 E6 HIEED LD T, BRI I EHLERZR S HDET.
T AL T ARSI AN TSV, (N L FRTIDET)

R RN BRI

2,

2408 +H

A40M -+t
600 +3#

D8mFAM Ay EF E X (BX10)eeree-
1.6X8MM/ 4 7 | (X5) v eseansannsan
AGLE—2 4T b (B)erernrnes
BB — T R (B)rrreeeaenaanns
TAES—=3 47 F(B)ereereacanannns
BAOANT ) s (X2 rereereanasnaananaanan
15107 Y ¥ 5(2)- -
5X10%0.3mm3sLa (X10) s o e vevvnenancnanaans
3x18mmA —/ /8y T 4 T B (xT)eeeeees
5X6.4%1.5mm AN —H —(ER10) e ereenecans
3x10mm3 E X (Bx10)
3x6mnil & Z () e eeeee
IX6MNT S5 | A(KE) e rrenrnnnaenns
2%9.8mn3s 4 7 B (X10) s cevreenenaannaanas
SmmO ) 2 B (x2) e e eee
33mA A v 7 M Bx2):
2.6x5mm 5 A A (X5 voevnen
AFTUHER F(ERD)seervarnanees
3x10mm7k O—E A (x2)
707 FRA—IVT T AIV(K2)#eerees

RA—INH AR xd): -+
LAV =
E—52—7L—
3x15mm3tL R (Bx4)- -
3x4mnA E R (X6) =0
3mmOy 74y H(Exd) -
3mm7 & 4 —(Ax5)
5mm 01— K — L (Bxd) -«
3xBmmA, A (BX5) <+ ee e
3x8m|i‘x{_mx4) ......................
3xemmE vy FAT) 23— (KD)rrrrreeennes
3x6mgx{x2) ........................
3x20mm3tL & X (Bx10)

LR |
CER |

e

5X0.5MM AN —H —(X5) e eeeerreeratniittitatitatiaaiiianias

300 +#

sxgmt’u ;j-\_ﬂ,{xs} ...................................... SSUH +# - 19805611
5.5X5.0MmAN— G —(FAT0) e everrernerneniannanianns +++500/ +# - 19804641
3x1 m;‘;gnt"x(x‘l 0] ..................... s .230'33 +# - 19805763
5x6.55MmE DR —JbF w F(Bxg)eerenererreneneanes +++260M +#i - 19804206
3A5X3.5M0/ K F(RBxG)eonvvvvrenrrransiannaniaianns <++380 +# - 19803013
2.6x10mm/ 81 > FE Z(BX5) e venrvenennnreanens --260{-\3 +8 - 19804394
3xBmn 2Ty A RS s s s e b «+210M +# - 19808189
3X10mmR o 2 FE A (BX10)0neevennnnnnranianians <240 +% - 19804392
332 Z—2 IRy 7 )b v 7 HBX2)- <220 +8 - 19805800
T30NT ) 2 T (x4)sevnees 500 +# - 19808022
Ix12mAR—ERA(x2)- - 150/ +% - 19805684
3XBMMAR O — EZ (M) e rernarrreraaininiannaiia 200/ +# - 19808011
TA WA T G(K2)revvnnrrenecnnnnniiiiaann. 270/ +# - 19805921
3x23"n t"‘z (x‘l 0} ....................... 1 SOH +# - 19805567
3x1 m EZ(&—X" 0) ....................... 200H +# - 19804200
3BmnF oy TR U 2 — (1) rreerrerreeranreennans 180M) +%i - 19805746
Ez '. ~Ow F(Xz} ......................... 290Fa +% - 19808170
K,-.H"/-‘);_ 7(1 5x1 50.-'] ................................. SOUH +# - 16204011

19335815 O EIEROREROIEHORCAATIN—Y, 7 avni—vHRFThTLES.
19006714 BiE< OWBIEETH, Y hAEI—Y—EATERAVRHTEL.

19115500

19225056 HaRA F{REE EE BRI-F
19338168 SmmO 1) 2 FFR(KB) s e s s s rnr st aannaaas 360/ +8i B 42950
16275080 SP.356 20.21TE—# ¥ (&x1): - i* 350/ +# ¥ 50356
13451180 SP.575 2.6x10mn% v 22 5’ Z(x5) 100/ +# ® 50575
19805859 SP.576 3mn-f BRI (K10)wwevverees 200 +#i ® 50576
19485077 SP.586 3mnT w S/ —(X15) e v v rrerrrran s ran i ianaans <1003 +8. E 50586
19805991 SP.588 2mmE ') 2/ (X15) s v veeverrrrvsrasrasranianianans ++100 +#. ® 50588
10805818 SP 593 VJ Q_\jm) ............................. - 500H +ﬁ ! 50598
19804205 SP.B75 snm 73 v Xg_ ................................. UH +# = 50875
19805853 SP.1000 Q/ ?—‘Jw—fmmf—ftﬂ\”—xw w2, 70093 +8 ® 51000
19805696 SP.1093 3)(4&“-/ Y7 f‘{)(4) ................................ H +8# B 51003
19808013 SP.1239 105077 L) 2/ 4 (4] s e nerennnsnsnsnnnscnnnnnsnanans 500H +8l ® 51239
19805636 SP.1444 7OA /A 4—(x2\ 7 7 AIVY 2 G (x2) 2x98m + 7 (x2)+ 260 +¥#L B 51444
19805895 SP.1445 U«Yyﬂ;{_””?yxﬂ,{x ] ........................... H +# B 51445
10804477 SP.1460 GV/ ‘°_ |y(x2) ........................... 500H +H E 51460
19804476 SP.1462 52T7 74— . F¥77H/ 360/ +8 B 51462
13450824 SP.1464 T 7 HR Ty b (x4)ececee- 00 +% B 51464
13450825 SP.1466 T 7V aA > Fhy F(x2)- 800M +# ® 51466
13451181 SP.1595 AJ f_ w {xZ} .......................... . QOOH +H# B 51595
19805672 SP.1598 DJ—"/(X2)s e sreercesesncancaanrancacsansns <700/ +# B 51598
19442556 SP.1620 C/ ‘°_ |y{K2) ................................. .?OUH +# B 51620
19804536 SP.1621 AV B—F Y AN—F V. T4 FF—Fpceeeeeees 400/ +8 ® 51621
19400796 OP8 1150/\"? IJ i 7‘(,(4] .................................. 1,200H +H OB 53008
19804372 OP.159 475 /AW 7Fy F(EAE)errvereansrnrsnnnsanes 500/ +# ® 53150
19804159 OP.445 &2/ )\—2 JL(#800,#900, #1000)« « =+ vevvees 700/ +# ¥ 53445
19804286 OP.574 OV 42U O xd). fi 400/ +# B 53574
19808228 OP.576 7 A JUr—Jl(X4)esveeeens 150/ +# B 53576
19805776 OP.587 5x7x0.2mm3/ La(X10) v e eveervensnncacrnanaans 400/ +# ® 53587
19805701 OP 825 2.6x22mn3/ 4 7 ., 2.6x25mm3/ + 7 | (&x2)- - 450/ +#i ¥ 53805
19803014 0P 968 5x5mm7s & E O F—)L{(Bx5)- 700/ +# ¥ 53968
19804310 OP.1657 </1) O3 JL(#3000)- . 560/ +# E 54657
19804531 AO-1012 85071 yﬁ‘(ﬂ} ................................. EGUH +# B 04302
19804194

19805502 GERICDWLT)  ZHOMIICTE | RYhEREICR. BREEABETY,

19804246 BEYFR—LN—T, ARZI—Y—EA®D NGERICDOWT) ETHEECIETL.

58669 M-08 Concept Chassis Kit (11056747)

32



	ｷｬﾝﾊﾞｰ角調整
	ｷﾞﾔ比、ﾄｰ角調整
	ｵﾌﾟｼｮﾝﾊﾟｰﾂ
	ｾｯﾃｨﾝｸﾞｼｰﾄ
	部品図
	部品ｶｰﾄﾞ



